Helendale Community Services District
26540 Vista Road, Suite C, Helendale, CA 92342

REGULAR BOARD MEETING
Thursday, June 19, 2025, at 6:00 PM

REMOTE ACCESSIBILITY

This meeting of the Board of Directors of the Helendale Community Services District is Open to the public both in-person at the
District Office located at 26540 Vista Road, Suite C, Helendale, California. join remotely: www.zoom.com or Zoom Ap; click on “Join”.
Enter Meeting ID 463 173 8547 and Passcode: HCSD. Use your computer audio or join by phone with the directions below.
Phone-In Instructions: Call 1-669-900-6833, enter Meeting ID 463 173 8547, Participant ID or press #, and enter Audio
Password/Passcode: 872103.

Call to Order - Pledge of Allegiance
[...]
systems, sewer force main , treatment and recycled water distribution systems design. Qur expertise will ensure the
proper design of key aquicment upgrades and retrefits Ve will evaluate altematives to help reduuce costs, minimize
service disruption, and enstiie continual operation.

IN-HOUSE INSTRUMENTATION AND CONTROLS AND SCADA TEAM

With our in-house [&C team having extensive experience with wastewater system automation and controls, PACE
will ensure streamiined operation and complate compatibility with the District’s existing systems.

A_—J
B981 // HELENDALE COUMMUNITY SERVICES DISTRICT WASTEWATER ENGINEERING SERVICES FOR TERTIARY UPGRADE PACE



Fou sl IO it 4

SUBCONSULTANTS

Geotechnical Engineering

consulting firm that provides high-quality gestechnical and environmental consulting services, The firm was established
in 1936 1o provide consulting services in geatechnical engineering, construction inspection and festing, engineering
geology, hydrogeology, hazardous waste remediation and environmental assessment. We are committed to being
responsive, thorough, technically sound, and active in the business community. The quality of Ninyo & Moare’s persornel
base of 60C employees is widely recognized. Qur staff of professionals includes experienced and registered geotechnical
engineers, civil engineers, environmenital engineers, engineering geologists, hydrogeologists, environmental scientists,
certified technicians and field inspectors, and hazardous waste and requlatory compliance specialists.

”i”ﬂﬂ o M‘““-B Ninyo & Moore Geotechnical & Environmental Sciences Consultants (Ninyo & Moore) is a multidisciptinary

Surveying
/ Vertex Survey, Inc., a (alifornia Corporation, is a land surveying company inftially formed in 2001 as Pinnacle Land

uf Surveying and reformed as an S-Corporation in Novernber 2014 under the name Vertex Survey, Inc. Vertex have spent
the entirety of our business existence operating out of Santa Clarita. We have provided land surveying services to

ﬂ,ﬁ municipalities, counties, planners, design professienals, contractors, developers, and private parties. Veriex currently
runs 8 survey teams whao are supported by a 6-person CAD tech team, including 2 who held Professional Land
Surveying licenses, We alse have a Licensed Civil Engineer on staff. Their land surveyors and chainmen, including 3
Certified Party Chiefs, are all from Operating Engineers Union Local 12. Each of their survey teams dispatched from eur
staff has many years of experience performing all tasks relevant to land surveying, The same is true of each of their CAD
techs that support our field teams and deliverables,

Structural Engineering

ﬂ PK Associates (PKA} provides a full range of Structural Engineering Services frem conceptual design through
" ) PK ASSOCIATES construction administration and special structural inspections. Over the past 32 years, they have delivered structural
- design expertise an 65+ new and expansion orojects for wastewater collection and treatment system facilities. Their

teams have proven collaberative communication and an integrated approach 1o projects which provides overall savings
with both project cost and schedule, PKA is committed to providing outstanding structural design and exceptional
service to our chients from offices located in Arizona, Southern California, and Colorado, Their engineers are problem
solvers with diverse, creative structurz! engineering expertise.

r“ﬁ’-..-_.-’
B?81 // HELENDALE COUMMUNIY SERVICES DISTRICT WASTEWATER ENGINEERING SERVICES FOR TERTIARY UPGRADE PAGE



CT
TEAM

PROJ




PTIROJECTTEAM /f 5

iy ORGANIZATIONAL GHART

Our team is organized to provide clear lines of
communication and responsibility within our team
and with the District, and all staff are based out of

g _&555_ T,
our Southern California headquarters office, located éﬁ.f""" “Ino
in Fountain Valley, CA. Duong Do will serve as Design = @
Project Manager and will be the primary point of 5 % a
contact for the project 8 5
HELENDALE
i P 1/ QA/QC Subconsultants
rincipa :
Project Manager ; 1. Ninyo & Moore

DYONG DO, PE, F.ASCE

2. Vertex Survey
JAMES MATTHEWS, PE | 3. PK Associates

Project Coordinator

ANDREA JAYCOX
5r. Process Engineer
ANDY KOMOR, MS, PE
|
Sr. Project Engineer Sr. Electrical Engineer Sr, 1&( Specilaist Supporting Services
\ GEOTECHNICAL ENGINEERING
ShEShT, PE HARISHAQ NBA,PE,PMP | ~ ERNESTO CAMERENA | | s pusoem
SURVEYING
MIKE LOPEZ, PLS?
STRUCTURAL ENGINEERING
JACK KOEHLER, PE, SE
JAMES APPI.EYARD PE?

8981 // HELENDALE COUMMUNITY SERVICES DISTRICT WASTEWATER ENGINEERING SERVICES FOR TERTIARY UPGRADE PACE



EXPERENCE,
REFERENCES, AND
QUALIFICATIONS




EMPLRISMUL, REFSIENCES, AND SUALCANG 7 8

%) SUMMARY OF RELEVANT EXPRIENCE AND REFERENCES

Within the past 10 years, our team has designed and provided construction and operations services on more than 40 new or expanded treatment facilities, induding
EAAS basins, biological nutrient removal systems, UV disinfection, and biosolids processing systems, Our clients benefit from PACE's experience with advanced wastewater
treatment facility design and a variety of project delivery structures. This experience indludes the following upgrades that are similar to the proposed project.

City of San Luis East and West Wastewater Treatment Plant Improvements s uis 47

ﬂ ‘ = Relevant Features
: ' ¢ Wastewater treatment process conversion
& Sewer collection infrastructure planning and

design
¢ Gravity and force main piping

Client Reference
Eulogio Vera, Public Works Director

Gtzv of San Luis
(928) 341-8577 | evera@sanluisaz.gov

Key Team Member
Duong De, PE, F. ASCE - Engineer of Record

The City of San Luis has an East Wastewater Treatment Plant (WWTP) and a West WWTP, which have adequate treatment capadity to meet the immediate needs of their respective
current papulations. With operation of the Juan Sanchez Lift Station, the ity can split the flow as needed between the WWTPs, but at an increased power cost Without the use

of the Juan Sanchez Lift Station, the West WWTP has reached its 80% design limit of 1.2 MGD. The East WWTP currently has sufficient capacity to treat the flow within its natural
sewershed and additional capacity to handle flow fiom the west portion of the City, but immediate growth in the east s starting to reduce this available capacity. As a result,

PACE was hired to design improvements for the West WWTP in order to increase capacity and reduce reliance on the Juan Sanchez Lift Station to convey flows to the East WWTP
These improvements consist of two new 2-millimeter mechanical screens, a new proposed membrane bioreactor (MBR) system with anoxic and pre-aeration basins for secondary
hiological treatment, and new primary and waste activated sludge (WAS} solids processing, digestion, and dewatering equipment.

ﬁ._-——_,
B981 // HELENDALE COUMMUNRY SERVICES DISTRICT WASTEWATER ENGINEERING SERVICES FOR TERTIARY UPGRADE PACE



EXPERIENCE, REFERENCES, AND QUALIFICATIONS // 7

Tuolumne Utilities District Sonora Regional Wastewater Treatment Facility  sonor, 4

e + Treatment process conversion trickling filter to

e j ff//' { EAAS andupgradeto S O MGD

Nedodic T
A *g i Relevant Features

Tertiary disc filtration design
Reuse of existing infrastructure
Instrumentatiori and controls
OEeratlonaI during construction
USDA-RD funding support

[ K N % J

Client Reference

Erik Johnson, District Engineer

Tuolumne lllities Disprict

{209) 532-5936 X520 | erkj@tudwater.com

Ay -
nay ARemor, M, niager
Jamts Matth PEPn#ﬁq?at ge
1}

2 - 5 =2h e ills, i EAgi

A" — 2 M S

PACE performed a facility assessment and upgrade design for the 2.6 MGD Average Daily Flows (ADF) Sonora Regional Wastewater Treatment facility to address the facility's dedlining
effluent performance. The existing WWTF features a conventional trickling filter secondary process that utilizes two trickling filters, followed by two secondary
darifiers, three aerated polishing ponds, and a chlorine disinfection system. Based on recent flows and loads, the influent flow limits identified in the WDRs are not
exceeded, but the facility was at it design Biochemical Oxygen Demand (BOD) influent load timit and was exceeding its design suspended solids loading criteria. To improve the faciity’
functionality and performance, PACE designed upgrades to increase the capacity to 5.0 MGD of Max Day Flows (MDF) and 10.0 MGD Peak Hour Flows (PHF) and to convert the secondary
treatrment process to an EAAS process utilizing the Parkson's Biolac® mixing and aeration process. All wastewater flows to the proposed WWTF process are treated by a new headwarks,
primary screening and grit removal, new dual-train EAAS basins, new secondary clarifiers, new chlorine disinfection system, new effluent disk cloth filters and a new sludge dewatering
facility. These upgrades also replaced the existing polishing ponds and included a new administration and electrical building, a new headworks and sludge dewatering building and a
renovated digestion bulding where the existing anaerobic digesters were sepurposed nto aerabic digestess for solids processing. Operation was maintained during construction.

City of Adelanto Wastewater Treatment Plant Evaluation, Improvements, and Gapacity Expansion  deian (4

Relevant Features

+ Treatment process conversion from micromedia
to Biolac® biological treatment process

4 [Existing wastewater treatment plant process
evaiuation

+ (Control strategy and integration programming
for aeration system and new blowers

& Performance-based specifications equipment
selection process

Client Reference
Richard Burgess, Engineering Services Manager

Cn!of Adelanto
(760) 246-2300 | rburgess@adelantoca.gov

Key Team Members -
JamesMatthews,PEPmeﬁqua%er/_Pnncrpaf

Andy Komor, MS, PE S (onsutting Engineer N
Emésto Camarena St fnstrumentation & Conlrols Speciafist

PACE provided design and construction management services for two phases of the ity of Adelanto’s WWTP improvements. The WWTP was recelving an average annual daily flow
(AADF) of 1.8 MGD, of which only 0.5 MGD was able to be treated prior to the upgrades. PACE evaluated the existing facility and recommended new infiastructure and rehabilitation of
the existing systems to not only fegain the original plant capacity, hut to increase the rated capacity to an AADF of 3.0 MGD and a maximum day flow of 4.0 MGD: New infrastructure
included new screening and washing systems in the headworks, all new aeration and blower equipment in the existing secondary basins, two new 70-foot diameter circular dlarifiers,
an RAS/WAS pump station and new internal recycle pumping on the biological process. Modifications were made to the existing effluent filters and chlorine contact basin to produce full
Title 22 cornpliant recycled water as well as improvements to the solids handling to reduce cake volumes and improve dewatering performance. In addition to providing the evaluation,
PACE provided final design plans and construction documents.

Recently, the WWTP was evaluated by PACE to detesmine strategies for expanding its treatment capacity as itis currently almost at design capacity. In Decesnber 2022 and January
2023, PACE conducted field observations and operations staff interviews and identified potential equipment additions and modifications to optimize the current processes and expand
treatment capacity o as much as 4.0 MGD maximum monthly daily flow (MMDF). PACE initiated a pilot testing program that ran fiom January to March 2023 to confirm the proposed
modifications would achieve the capacity increase, and the testing was deemed successful in demonstrating these modifications would expand the MAMDF capacity by adding new field
instrumentation to each Biolac® basin and madifying the existing DO control system, installing a fourth single-stage aeration turbo blower, installing a permanent polymer injection
system at the secondary dlarifiers, installing new field instrumentation on the secondary dlarifiers and making a number of smaller improvements.

——
ES81 // HELENDALE COUMMUNITY SERVICES DISTRICT WASTEWATER ENGINEERING SERVICES FOR TERTIARY UPGRADE PACE



EXPERIENCE, REFERENCES, AND QUALIFICATIONS // 8

City of Show Low Wastewater Treatment Plant Upgrades  show tow, 47

Relevant Features

Biolac® EAAS process ]
Fadility evaluation and improvement pianning
with prioritization of improvements )
Value engineering / performance spedfications
Design plans and construction documents
Project was within 10% of Engineer’s Cost

stimate i
Operational during construction

> [ R X 3 ->

Client Reference ]

Bill Kopp, PE, CFM, Public Works Director
G? oW

{978) 532-4087 | bkopp@showlowaz.gov

Key Team Members
[rzong Do, PE Engineer of Record

James Matthew? Pt _
Principal &‘JO( / Instrumentation & Controls Lead Crgineer
Emesto Camatena St fnstrumentation and Controls Specialist

The City of Show Low commissioned PACE to develop an improvement plan and perform design services to upgrade its aerated lagoon WWTP that had a design treatment capacity

of 2.46 MGD. The existing WWTP process did not have the capabilities to meet stringent effluent requirements, especially for ammonia, A previous engineering report recommended
constructing a 1.75 MGD Biolac®-type wastewater reatment facility on the existing lagoon site to meet the flow projection of 1.72 MGD required for the next 20 years. PACE performed
an evaluation using capital constuction cost, operation and maintenance costs, and 20-year life cycle analyses to confirm the recommendation. Further consideration of a site issue of
shallow groundwater determined that with the site improvements required to accommodate the groundwater, the City could design and construct 2 two-basin 2.5 MGD Biolac® facility
for nearly the same cost as the 1.75 MGD Biolac®. With the City's decision, PACE designed a new 2.5 MGD WWTP which utilizes an Extended Aeration Activated Sludge (EAAS} based on
the Parkson's Biolac® process to produce effluent quality that can meet AZ Tile 18 BADCT effluent limits for Total Nitrogen (TN) of <10 mg/ L

PROPOSED PROJECT STAFF

Hame, Role, Vears of Exporience
Education apm Prafecsicnal

Registratiops

Duong Do, PE, F. ASCE
Design Project Manager

29 Years of Experience

BS, Environmental Engineering,
California Polytechnic University, San
Luis Obispo

(A PE: 62802

AZ PE: 40050

AZ Grade 4 WWTP Operator -
0PO49344

James A. Matthews, PE
Principal / QA/QC

33 Years of Experience

8, Civil Engineering, California State
University, Long Beach

CA PE: 57446

AZ PE: 34080

Additional PE licenses in seven states
NCEES: 18-931-54

AZ Wastewater Treatment Operator:
WW023812 (inactive)

B981 // HELENDALE COUMMUNITY SERVICES DISTRICT WASTEWATER ENGINEERING SERVICES FOR TERTIARY UPGRADE

hreas of Expertise

« Wastewater treatment

¢ Effluent recharge

& Pump stations

& Master planning and permitting
¢ Facility renovations

¢ (onveyance and storage

& Recycled water systems

& Design concepts and PS&Es

+ Services during construction

¢ Advanced wastewater treatment and reuse
¢ Reclaimed water systems

¢ Pump stations / mechanical systems

¢ Pipeline systems / hydraulics

& Sewer collection and conveyance

¢ QARC

Rulated Froject Blperience

& (ity of San Luis West Wastewater Treatment Plant Improvements — San Luis,

Az

& (ity of Show Low Wastewater Treatraent Plant Evaluation and Expansion — Show Low, AZ

¢ LasVirgenes Municipal Water District Tapia WRF Blower and Aeration Upgrades -
(alabasas, CA

¢ Town of Quartzsite Wastewater Treatment Plant Updates - Quartzsite, AZ

+ Town of Patagonia Wastewater Treatment Plant Improvements - Patagania, AZ

o TriCity Sanitation District Regional Sewer Collection and Water Recycling Facility
- Gila County, AZ

+ (ity of Winslow Wastewater Treatment Plant improvements - Winslow, AZ

& Tuolumne Utilities District Sonara Reglonal Wastewater Treatment Plant Upgrades
~ Senora, CA

s (ity of Adelanto Wastewater Treatment Plant Evaluation, Improvements, and
Capacity Expansion — Adelante, CA